

**TEST CERTIFICATE/WERKZEUGNIS/ATTESTATO DI CONTROLLO
TEST CERTIFICATE EN10204-2.2**

WELDED FITTINGS-ELBOWS 3D W 90°

SUPPLIER:
INTERSTEEL S.A.

MANUFACTURER'S MARK

Nr.: 1012/11

Date: 1/10/2011



CUSTOMER:
xxxxxxxxxxx

CUSTOMER'S ORDER Nr./Date:

PRODUCT, CONDITIONS AND TERMS OF DELIVERY:

ELBOWS 3S W DIN 2605, EN 10204

SUPPLIER'S ORDER Nr./Date:

	MATERIAL DESCRIPTION						PHYSICAL PROPERTIES			CHEMICAL ANALYSIS				
	ELBOW SIZE	PRODUCT NR	QUANTITY PCS	BUNDLE NR	MATERIAL GRADE	HEAT NR	Yield Point min. 235	Tensile Strength min. 350-480	Elongation min. 25	C, max	Si, max	Mn, max	P, max	S, max
1	139.7X4.0	2209 01	1050	97-2	S235JR	940248	298	408	34.7	0.09	0.01	0.37	0.01	0.02
2														
3														
4														
5														
6														
7														
8														
9														
10														
11														
12														
13														
14														
15														
16														
17														
18														
19														
20														
21														

All products conform to the above mentioned standards and ordering requirements and agreements.

In case of a claim, please state the Test certificate number, date, batch number of the elbows and other related figures. Quality reclamation could be requested in written form up to 15 days from the invoice date. This certificate is prepared according to the information from the tube manufacturer's certificate.

Company stamp and authorized sign

Date: 1/10/2011